525 XC ATV 2011 <2011><EU><8503KQ>
WIRING HARNESS

Pos Part Number Description Additional Text Quantity
1 83011055000 BATTERY BOX 1.00
2 50303018000 RUBBER L=145MM 1.00
3 83011275050 WIRING HARNESS XC EH CPL. 1.00
4 83011079000 LIGHTING WIRING HARNESS 08 1.00
5 83011097100 GROUND CABLE 2 1.00
6 0025060166 HH collar screw M6x16 TX30 3.00
7 58411098100 CONTACT WASHER M6 VSV-K6 1.00
8 83011034100 VOLTAGE REGULATOR 1.00
9 0025060306 HH collar screw M6x30 TX30 2.00
10 59030060050 BUSHING F. SPROCKET COVER RAC. 2.00
11 0934060003 Hex. nut DIN 934 M6 1.00

11006



12 58011109110 Plug-in fuse, big 10A 8.00
14 44011076140 CABLE TIE 140/2,5MM BLACK 0.00
14 44011076200 Cable tie 200/4.6mm black 0.00
15 58211058000 Starter reley 12V 99 1.00
17 0902060083 Oval head screw ISO 7380 M 6X8 2.00
18 58440099000 PROTECTION CAP F. STARTER ENG. 2.00
19 83011059000 STARTER CABLE 2.00
20 58511053000 BATTERY 12V 4AH YTX5L-BS 1.00
21 0025050126 HH collar screw M5x12 TX30 1.00
22 50308052000 BUSH FOR SPOILER 6X11X16X5 MM 1.00
23 0023060123 COLLAR SCREW M6X12 TX 2.00
24 0934060003 Hex. nut DIN 934 M6 2.00
25 83011097000 GROUND CABLE 1 1.00
26 49111425200 BULB 12V 2,3W (W2X4,6D) 4.00
27 0025060126 HH collar screw M6x12 TX30 1.00
29 61111057000 RELAY CM1A-R-12V-H80 07 1.00
30 83011096000 HORNCABLE XC EU 1.00




